6.Lug. 2000 16:07

CARRARD SERVICE ++39+48-9215160

710-19 CARRARQ AXLE 125842-125843-125845-

126179 126773

SPARE PARTS LIST

INDEX OF PAGES

1.0 Assy

21 Axle housing

3.3 Tie rod

4.0 Beval Gear/Pinion Set
8.1 Differential

6.0 Drive shaft

7.3 Epyclclic reductlon

Nr. 3130

P.



6.Lug. 2000 16:07 CARRARO SERVICE ++39+449-9218160 Nr.3718% P,

710-19 CARRARO AXLE 126842-125843-126645-126179-126773 .
Axl9 housing ' 2.1

Pos. Ref. Q.ty Description Pos. Raf. Q.ty Description
i 120124 2 (3) Bushing
2 128633 2 Belleville washer
3 131285 2 Spacer washer
4 123641 2 Bush
b 123726 2 Sphatical bearing
B 128630 2 Belleviile washer
7 115741 1 Plata
8 023827 4 Rivet D.3,2
9 087660 2 Pin D.15x35
10 021565 1 Draln plug M.22x1,5 DIN 906
11 125827 10 Bolt M12x33
12 126022 4 Bolt M14x75
13 072235 4 Centering bush
14 125836 1 Diftersential support Assy
18 116723 2 Qil zeal 42x62x14
16 118647 ? Bugh
17 120857 1 ** Axle housing
17 129866 1 * Axla housing
17 130046 1 ***Axle hauging
18 082270 1 Qil plug
19 104888 1 Braathar M10x1

(a) Not valld for axle ref. 126773

* Only for axles ref.125842-126180

** Only for axles ref.125843-845-126179
*** Only for axle ref.126773



6.Lug. 2000 16:07 CARRARQ SERVICE ++39+49-9219160 Nr.313b P 3

110-19 CARRARG AXLE 125§42-843-845-126179 -126773
Swivel housings and tie rod | 33

19 _

1
— MODN. 4746
Pos. Ret, Q.ty Dascription - ‘ Pos. Ral. 0.ty Description

1 132668 TuaanSwival housing RH.

1 110948 1 #n#Swivel housing R.H.

2 117357 4 Bolt M14x60

3 f22134 dwnuNut M.14 5588

g 022433 2 Nut M16x1.5 B (self locking)- 5931
§ 088759 1 Ball joint (L.H.Thread)

7 120818 1 ¥ Tie Rod

7 123733 1 ## Tie rog

8 021194 2 Bolt M16x1,5465- 5738

9 114840 2 Clamp

10 022440 2 Nut R80 M16x1,5A (salf Incking)
11 087031 1 Ball Joint (R.H.Thread)

12 126922 12 Bolt Midx2x35 (Self locking)

13 130466 2 King pin

14 119945 1 Swivel housing LA,

15 108072 2 Bugh

16 116722 2 Oil seal "COMBY 35x52x16

17 130465 2 King pin

18 101035 ~kikkshin

19 132472 4k xsbush

20 132099 Dewewbush

# Only for axle ref.125843-125845-126179-126773
% Only fer axle ref, 123842

#%% Only for axle ref.125845

*&k% (nly for axle ref,125842-125843-126179-126773



6.Lug. 2000 16:08

CARRARD SERVICE ++39+48-9215160

710-19 CARRARD AXLE ref, 125843-125843-126179

Beval Gear/Pinion Set

Nr. 3130

P,

4.1

4

MOD. N. 5207-5864
Pos. Raf. Q. Dascripilon Pos. Rel. Q. Dascription
1 066426 1 *  Bevel gear/pinion set Z= 12/32
1 066427 1 **  Bavel gear/pinlon set Z= 11/32
1 066676 1 *** Beavel gear/plnion set Z= 10/32
2 1137117 1 Lockwasher
3 115054 1 Ring nut M40x1,5
4 125629 i Washgr
b 128806 i Collapsible washer
6 132265 - Shim 2,5mm
6 132266 Shim 2,6mm
] 132287 Shim 2,7mm
6 132268 Shim 2,8mm
] 132268 - Shim 2,89mm
6 132270 - Shim 3,0mm
] 132271 - Shim 3,1mm
8 132272 - Shim 3.2mm
8 132273 - Shim 3,3mm
B 132274 - Shim 3,4mm
7 027360 2 Bearing
] 021105 2 Screw M10x60
9 022411 2 Nut 10x1,25
10 117362 1 Flange
1 116370 1 Caver
12 020746 6 Serew MBx18
13 118722 1 0l seal 35x52x16

*  Onlyiorref, 125843
**  Only for ref. 125845
*%% Only for ref. 126178



6.Lug. 2000 16:08 CARRARD SERVICE ++39+48-9218160

710-19 GARRARD AXLE 125642-125843-126845-126179-126180-126773
Differential

Nr.313b P,

5.1

107400

120381

120786 115731 120787

020744
022864
107778

020744 —//?

022854 . ——®

107778 ————ﬁ

““ 021300
107400

120768
116730

027309
MOCD.N. 3714

Rel. Oy Deseription Ref. Dty Deseription
020744 2 Screw H.H. MBx12
022864 2  Snapring
027309 2 Bearing 30210
107400 2  Ring nut
107778 2 Locking plate
116730 2 Thrust washer
15731 1 Bhaft
116461 1 Pin
120361 2 Thrust plata
120786 7 Gear
120787 2  Side pinion
126662 12  Bolt
12TH1 1 Housing



6.Lug. 2000 16:09

CARRARD SERVICE ++39+48-9215160

710-19 CARRARO AXLE 125842-126843-126845-126179-126180-126773

Nr. 3130

P,

Drive shaft 6.0
040823 - 040822 %
Ref. Ly Description . Rel. Q.Y Dezoription

040821 2 Half shaft (wheel side)

040822 18 Lock ring

040823 4 Spider

040824 2 Central body

040881 1 Half shaft for ref.126843-
125845-126178-126773 (diff. side) R.H.

040882 1 Half ghatt for ref.125842-
126180 (diff. side) gy,

040883 1 Half shaft for ref, 125842,
126180 (diff. side) L.H.

040884 1 Helf shaft for ref, 125843~
125845-126178-126773 (diff, side) L.

128933 1 Drive shaft for ref.125243-
125845-126178-126773

128834 1 Drlve ghaft for ref.126843-
125845-126178-126773

125935 1 Dtive ghaft for ref.125842-
126180

128036 1 Drive shaft for ref.125842-
126180

040866 & Greaser nipple M 8x1



B.Lug. 2000 16:09 CARRARO SERVICE P+39+43-9219160 Nr.3155 .P' ]
710-19 GARRAHD AXLE 125842 125843 125845 -126179 126773
Epvclnllr. reduction ‘ 1.3
-047l105‘
118370
'113375
118370
126555 |
| “ 024788
125550
§ 115843
125189.125180 127592

118806 —

125544

116640

126200

- 020610
. 082270

106189 - _,M

O\

065417

125548

MOD.N. 4375 _115812°
Rel. ~ 'Oty Description an.\ 0.y Description
020510, 4 - Screw M12x30 126550 2 Wheel carrier
024784 2 Snapring . 12560656 2 Locking
024789 6  Thrust washer 126200 6 Pl
047705 2 Oil seal 150x176x18 127592 2 Spacer
092270 2  Drain ply : ‘
1086199 12  Stud
065417 2 Planatary carrier
115833 180 . Needle bearing
© 115634 © 6 Thrust washer
115638 6  Shat
116640 4 Pin 18x36
- 15643 2 Pinion
116644 6 . Planetary carrier
115682 2 Thrust pin -
115812 16 Nut '
1164586 2 Thrust washer
118370 4 Bearing
118376 2 Wheel Hub
19305 16 Washer
119906 8 Bolt Mi4x1,5x85
120883 4 Swnd
- 126188 2 Centaring bush
126180 6  Centering bush
2 Crown gaar



